OFFICE OF THE MONITORING COMMITTEE

Constituted by the Hon’ble National Green Tribunal in OA

No0.916/2018 (earlier OA No.101 of 2014) OA No.606 of 2018
(Official Address: Tower No.5, 4t Floor, Forest Complex,
Sector 68, SAS Nagar) Tel. No. 0172-2298091
Email: cecswm606@gmail.com

To

The Registrar,

Hon'ble National Green Tribunal,
Faridkot House, Copernicus Marg,
Near India Gate,

New Delhi- 110001

No.CMC/2021/ 132 &
Dated28.06.2021

Subject: 7" Report of the Monitoring Committee constituted by the

Hon’ble National Green Tribunal in OA No. 606 of 2018 in
the matter of compliance of the Municipal Solid Waste
Management Rules, 2016 in the State of Haryana and U.T.
Chandigarh.

It is submitted that the Hon’ble National Green Tribunal in OA no. 606 of 2018 in the matter
[...]
MCs Gohana, Ganaur, Sonepat, Kundli and Kharkhuda 0, 0, 4, 0 and 0 GVPs and MC
Sonepat has removed all the GVPs

MCs namely Bhiwani Khera, Bhiwani, Siwani, Loharu and Charkhi Dadri have identified 3,
6, 7, 1 and 1 GVPs and all these GVPs have been removed except by MC Bhiwani.

MCs namely Beri, Bahadurgarh and Jhajjar have identified 1, 3, 0 GVPs and all these

GVPs have been removed.

After discussion on the data, it was directed that MCs which have not
removed GVPs, should take immediate steps to remove the same by
28.2.2021 and the sites recovered after removal of GVPs should be converted

19




10.

11.

into sitting places, playing grounds, Parks, gardens or any other useful
usages by 31.3.2021.

Legacy waste treatment.
The data was presented as under.

MCs namely Meham, Kalanaur, Sampla and Rohtak have quantified legacy waste lying
dumped at legacy waste dump site as 13500, 0, 0, 390000 MT and no boundary wall
has been constructed by MC Meham, whereas, MC Rohtak has constructed boundary
wall.

MCs Gohana, Ganaur, Sonepat, Kundli and Kharkhuda have quantified legacy waste
lying dumped at legacy waste dump site as 42000, 25000, 70000, 0 and 2400 MT.
Boundary walls have been constructed by MCs Ganaur and Sonepat.

MCs namely Bhiwani Khera, Bhiwani, Siwani, Loharu and Charkhi Dadri have quantified
legacy waste lying dumped at legacy waste dump site as 22000, 252000, 17000, 15000
and 26400 MT. Boundary walls have been constructed around legacy waste dump
sitesby MCs Bhiwani and Charkhi Dadri. For treatment of legacy waste, bioremediation
work is under progress by MCs BawaniKhera, Bhiwani and Charkhi Dadri.

MCs namely Beri, Bahadurgarh and Jhajjar have quantified legacy waste lying dumped
at legacy waste dumped site as 3800, 210000 and 35000 MT. Boundary wall has been
constructed by MC Beri and Bahadurgarh, whereas, construction of boundary wall is
under progress in case of MC Jhajjar. For treatment of legacy waste, work is under

progress.

After detailed deliberation on the issue it was directed as under:

1) All the MCs shall construct boundary walls and green belts by
31.03.2021.

2) All the MCs shall start bioremediation work of legacy waste by
28.02.2021 and the work of legacy waste treatment may be completed
by 7.4.2021.

3) The treatment of leachate generated from the legacy waste dumping
site should be a part of the treatment of legacy waste.

Information, Education and communication activities (IEC) for awareness of
the public.

The Monitoring Committee has observed that all the MCs are carrying out IEC activities
by providing training programs on management of solid waste, awareness campaign
through Saksham Yuva and Sanitary staff, distribution of cloth bags and door to door

awareness regarding segregation of solid waste.
The Chairman of the Monitoring Committee has directed as under.

All the MCs shall continue to organize IEC activities w.r.t source segregation
of solid waste, home composting, ill effects of plastic carry bags and single

use plastic items and littering and burning of plastic and other waste.

20




12,

3.1.2

1.0

Onsite composting of horticulture waste in parks and institutions.
The data was reported as under:

e MCs namely Meham, Kalanaur, Sampla and Rohtak have 4,4,7 and 143 parks within
municipal limits of these MCs and compost pits required to be provided in these
parks are 5,12,14 and 0. In these parks 5,12,14 and 143 compost pits have been
provided.

e MCs namely Bhiwani Khera, Bhiwani, Siwani, Loharu and Charkhi Dadri have
5,20,3,2 and 3 parks and in these parks 2, 20, 3, 3 an‘d 16 compost pits are required
to be provided against which 3, 40, 2, 3 and 16 compost pits have been provided.

e MCs Gohana, Ganaur, Sonepat, Kundli and Kharkhuda have 18, 5, 28, 0 and 1 parks
and in these parks 18,5,28,0 and 1 compost pits are required to be provided against
which 18, 0, 28, 0 and 1 compost pits have been provided.

e MCs namely Beri, Bahadurgarh and Jhajjar have 5,55 and 7 parks and in these parks
12,75 and 14 compost pits are required to be provided against which 12,75 and 14

compost pits have been provided.

The detailed discussion on the issue was held and it was directed as under

i) All the MCs shall construct adequate number of compost pits in the parks
to process the horticulture wastes by 28.2.2021.

ii) All the MCs shall ask institutions to provide compost pits in their premises
by 28.2.2021.

Visit to Solid Waste Management sites and sewage treatment plant of
Panchkula area by the Monitoring Committee, constituted by the Hon'ble
National Green Tribunal in OA no. 606 of 2018 in the matter of compliance of
Solid Waste Management Rules, 2016, under the Chairmanship of Justice
Pritam Pal, Former Judge Punjab & Haryana High Court on 2.3.2021.

The Monitoring Committee, in the presence of officers of Municipal Corporation,
Panchkula, HSPCB and other district level officers, has visited the following sites.

Legacy Waste Dump Site, Sector-23, Panchkula

The Monitoring Committee along with officers of Municipal Corporation Panchkula,
Haryana State Pollution Control Board and other district level officers visited the old
dumping site of solid waste (Legacy waste dump site) exists at Secto-23 Panchkula.
About 3.5 Lakh MT of solid waste is lying dumped at the dump site. For the
bioremediation of legacy waste, Municipal Corporation Panchkula has allotted the work
to the agency namely Ms IND Sanitation and Solution Pvt Ltd. The machinery
(Trommels: 3 Nos., vibratory sieves : 3 Nos., JCB: 4 Nos., Pocklane: 1 Nos, Tractors: 2
Nos.) has put into operation for segregating the solid waste in 3 components i.e RDF
(plastic waste), bio-soil and inert material. It was informed that about 1000 MT/day solid
waste has been started processing and in order to bio-remediate 3.5 Lakh MT of legacy
waste, about 6 month period is required. Boundary wall around iegacy dump waste site
has been provided, though at some locations, temporary boundary wall has been

constructed, which is required to be replaced with permanent boundary wall.

21




\f

Insignificant plantation has been made around the boundary wall of the legacy waste
dump site.

The photographs showing the legacy waste lying dumped at solid waste dump site,
machinery installed for processing of solid waste and boundary wall are mentioned as

per plates 1 to 4 given below.

Plate-1 Legacy waste lying dumped at solid waste Plate-2: Machinery for processing of legacy
dump site waste in operation.

Plate-3 : Temporary boundary wall without Plate-4 : Boundary wall with few plants
plantation. planted along boundary wall

The Chairman of the Monitoring Committee took a serious view for not providing
plantation around legacy waste dump site and low progress regarding bio
remediation of legacy waste and directed as under:

i. The Municipal Corporation Panchkula shall bio-remediate the legacy waste
by 31.8.2021. The segregated material like RDF, inert material and bio-soil
shall be disposed in an environmentally sound manner in consultation with
Haryana State Pollution Control Board.

ii. The leachate generated from legacy waste site shall be treated in effluent
treatment plant based on Zero Liquid Discharged (ZLD) technology as the
effluent is toxic in nature. The recovered effluent/permeate after the
treatment system shall be utilized for sprinkling along roads to control
dust emissions.

iii. Plantation with suitable verities of trees shall be provided around the
legacy waste dump site by 15.3.2021

iv. Temporary wall provided around legacy waste dump site at some places
may be replaced with brick boundary within 02 months.

v. In order to facilitate proper and effective segregation of dried up legacy
waste material after windrows system by the machinery, a covering shed
of suitable material may be provided over dried up material to protect it

from rain.

22




2.0

STP of capacity 0.5 MLD at village Naggal, Panchkula

The Monitoring Committee visited STP of capacity of 0.5 MLD, based on Sequencing
Batch Reactor (SBR) technology installed at village Naggal. The components of STPs
are collection tank, screen chamber, SBR tanks (2 Nos.) and sludge dry beds. The
photographs of the various components of STP are mentioned as per Plates 5 to 6

given below

Plate: 5 : Effluent collection chamber Plate 6: SBR tanks.

During visit, it was observed that all the components of the STP have been completed
and the same was under testing for checking of leakages of the structures. During the
visit, the Monitoring Committee has made the following observations and

recommendations.

2.1 Observations and recommendations of the Monitoring Committee

i) Sewage Treatment Plant is under testing and it may be put into stabilization

conditions and thereafter it may be made operational by 31.3.2021.

ii) The sludge drying beds, provided for drying of sludge, may be replaced with

3.0

centrifuging system for drying of sludge effectively and the dried sludge may
be utilized as manure in the agriculture field/gardens/parks.

iii) Haryana State Pollution Control Board shall collect the effluent samples of

STP from its various components to check the performance of the same by
15.4.2021.

15 MLD STP at Sector-28 Panchkula

The Monitoring Committee has visited the STP of capacity 15 MLD, based on Activated
Sludge Process, which has been installed at Sector-28 Panchkula. The STP is consisting

of following components.

i.  Collection Chamber
ii. Screen Chamber
ii.  Grit Chamber
iv.  Aeration tanks (2 Nos. in parallel)
v.  Secondary clarifier (2 Nos. in parallel)
vi.  Tertiary treatment (sand filtration)

vii.  Final outlet

23




The photographs of various components of STPs are mentioned as per plates 7 to 11

given below.

Plate: 7 : Screen chamber Plate: 8 : Aeration tank of Activated Sludge
Process

Plate: 9 : Secondary clarifier Plate: 10 : Photograph showing the quality of
treated effluent after secondary clarifier.

Plate 11: Photograph showing the final outlet of STP

During visit, sewage treatment plant was in operation. In order to check the
performance of STP, effluent samples from the following points have been collected and
the same have been sent to Haryana State Pollution Control Board laboratory for

analysis of various parameters.

e Collection chamber

e Aeration tank for MLSS and MLVSS
e Outlet of secondary clarifier

e Final outlet of STP

24




3.1

ii)

The analysis of the effluent samples shall be made available after 7-10 days. However,

the Monitoring Committee has made the following observations and recommendations.
Observations and recommendations

The final treated effluent is discharged into river Ghaggar, whereas, the Monitoring
Committee is of the view that the same may be utilized for irrigation/green belts.
Therefore, the Monitoring Committee recommends that whole of the treated
effluent of STP may be utilized for irrigation, plantation, green belt,
construction activity, suppressing of road dust or any other useful usage and

no effluent may be discharged into river Ghaggar.

The Online Continuous Effluent Monitoring system (OCEMS) installed at outlet of STP
has indicated the values of parameters COD, BOD, TSS and pH as under:

oD - 4.4 mg/
BOD - @ 1.1 mg/l
s 3 11.5 mg/I
Temp : 22.8°C
pH : 8.21 pH

The Monitoring Committee has observed that the data, w.r.t above
parameters shown by the OCEMS, seems to be incorrect as the value of BOD

is less than 02 mg/|, which is not expected from such treatment system.

Therefore, Monitoring Committee recommends that HSVP shall get calibrate
OCEMS from the concerned agency within 15 days so as to get the realistic
and reliable data from OCEMS.

For drying of sludge generated from underflow of secondary clarifier, 10 nos. sludge

drying beds have been provided.

The Monitoring Committee recommends that HSVP may replace the sludge
drying beds, which has occupied lot of space, with centrifuging system. The
said system may be setup within 03 months and the effluent generated from
the centrifuging system may be taken back at the inlet of the collection tank
and dried sludge may be utilized as manure in parks, green belts, plantation

and agriculture fields etc.

Compost pits provided at industrial area phase-1, Panchkula for management
of horticulture waste.

Municipal Corporation Panchkula has provided 18 compost pits for processing of

horticulture waste of Panchkula area.




4.1

5.0

The photographs of compost pits are shown as per plates 12 and 13 given below.

Plate 12: Compost pits provided to manage Plate 13: Compost pits with temporary covers.
horticulture waste.

The processing capacity of compost pits is about 15-20 TPD in case all the compost pits
are put into operational condition. The construction status of these compost pits
indicates that these pits have been provided recently and processing of the horticulture

waste has been started just now.

During the visit, the Monitoring Committee has made the following observations and

recommendation.
Observation and recommendations

i. Since the compost pits provided at industrial area phase-1 have been
constructed for management of horticulture waste generated from
green belts/ trimming of trees along roads and other green areas,
therefore, the Monitoring Committee recommends that the compost
pits may be operated optimally so as to manage the horticulture waste
of whole of the Panchkula area effectively.

ii. Municipal Corporation Panchkula shall maintain proper record of the
horticulture waste produced per day, quantity of horticulture waste
processed in compost pits and the quantity of compost produced and
its disposal either free of cost or in-house use in parks/green belts as
manure.

iii. Since the compost pits were found uncovered without any covering
shed as it was claimed that without sunlight, it will be difficult to
decompose the horticulture waste into manure or compost.

The Monitoring Committee recommends that temporary shed of
suitable material may be provided over the Compost pits so as to
protect them from rains.

Material Recovery Facilities set up near MDC complex

The Monitoring Committee was shown the storage sheds, which have been provided to
store the segregated dry waste. It was informed that the mixed dry waste collected from

the various wards of the Municipal Corporation is unloaded at the complex and

26




segregated by segregating the plastic waste (plastic bottles/container), cardboard, paper

etc. and the same are stored separately in the storage cabins.

The photographs showing the separate cabins provided to store different dry waste and

type of dry waste are shown as per plates 14 to 16 given below.

Plate: 14: Different cabins provided for storage of Plate: 15: Dry waste stored in one cabin of MRF
dry waste

Plate: 16: Cardboards as dry waste lying stored in one cabin of MRF.

The stored dry waste in segregated form is taken out by the authorized agency for its
further processing.

The Monitoring Committee observed that the mechanism provided by the
Municipal Corporation for collection of dry waste is not effective as
segregation of the solid waste is required to be ensured at household level for
which the waste collector should collect the segregate waste from door to
door and the segregated material may be disposed of appropriately at the
following treatment system.

i) Wet waste in compost pits
ii) Dry waste at Material Recovery Facilities

27



The Monitoring Committee recommends as under:

iv.

3.1.3

Municipal Corporation Panchkula shall achieve 100 % door to door collection
and source segregation of solid waste by 31.3.2021. The waste collector/ rag
pickers may be integrated at Corporation level by 31.3.2021.

Compost pits of adequate capacity may be provided at appropriate and
suitable locations for processing of wet waste of all the wards of Municipal
Corporation by 31.3.2021.

Adequate no. of compartmentalized vehicles provided with GPS system may
be deployed for collection and transportation of segregated solid waste at the
compost yards and Material Recovery Facilities on daily basis.